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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
3.1 §2.1046 Conducted Output Power Reporting only PASS -
§2.1049 Occupied Bandwidth and
3.2 Reporting only PASS -
§90.209 26dB Bandwidth
§2.1051 Emission masks —
3.3 < 50+10log1o(P[Watts]) PASS -
§90.691 In-band emissions
§2.1051 Emission masks —
3.4 < 43+10log1o(P[Watts]) PASS -
§90.691 Out of band emissions
Under limit
§2.1053 Field Strength of Spurious
35 < 43+10log;0(P[Watts]) PASS 45.32 dB at
§90.691 Radiation
3264.000 MHz
§2.1055 Frequency Stability for
3.6 <2.5ppm PASS -
§90.213 Temperature & Voltage
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1 General Description
1.1 Applicant

Bullitt Group
One Valpy, Valpy Street, Reading, Berkshire, England RG1 1AR

1.2 Manufacturer

Compal Electronics, INC.
No. 385, Yangguang St. Neihu District, Taipei City 11491, Taiwan, R.O.C

1.3 Feature of Equipment Under Test

GSM/WCDMAJLTE, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac, FM Receiver,
NFC, and GNSS.

Product specification subjective to this standard

WWAN: PIFA Antenna

WLAN: PIFA Antenna

Bluetooth: PIFA Antenna

GPS / Glonass / BDS / Galileo / SBAS : PIFA Antenna
NFC: Loop Antenna

FM: using earphone as antenna

Antenna Type

<Sample Information>

S61 has 2 different Variant

Sample 1 Dual SIM

Sample 2 Single SIM

Dual SIM to Single SIM choose by SIM tray HW detection to select by image setting.
(Two setting, by HW detection pin to trigger)

Remark: All test items were performed with Sample 1.

1.4 Modification of EUT

No modifications are made to the EUT during all test items.
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1.5 Testing Site

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1190 and TWO0007 under the FCC 2.948(e) by Mutual Recognition Agreement
(MRA) in FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.

TEL: +886-3-327-3456
FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY
Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site No.

Test Site SPORTON INTERNATIONAL INC.

No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.
TEL: +886-3-3273456

FAX: +886-3-3284978

Test Site Location

Sporton Site No.
03CH11-HY
Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site No.

1.6 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ FCC 47 CFR Part 2, 90

¢ ANSI / TIA/ EIA-603-E

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

‘ Interim Guidance for Equipment Authorization of Devices with Channel Bandwidths Combined

Across Two Contiguous Service Rule Allocations OET/Lab/EACB, June 6, 2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious
emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT
is rotated on three test planes to find out the worst emission.

Frequency range investigated for radiated emission is 30 MHz to 9000 MHz.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 15 20 QPSK | 16QAM | 64QAM 1 Half | Full L M H
Max. Output Power 26 v v Y \Y Y - \Y v Y v v v v \Y v
26dB and 99%
. 26 v v v \% v - \% \Y \% \ \ v \
Bandwidth
Emission masks
L 26 v v v \% v - \% \Y \% \ \ \ \
In-band emissions
Emission masks —
Out of band 26 \ \ \ v \ - v v \ v v v v
emissions
Frequenc
9 . y 26 \Y% \Y - \Y% Y \%
Stability
E.R.P. 26 \Y - \% \ \% \ \
Radiated Spurious
. 26 \ \ \Y \ \Y - \ \ \ % \
Emission

The mark “v “ means that this configuration is chosen for testing

. The mark “-“ means that this bandwidth is not supported.

Note 3. LTE Band26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is 814MHz-824MHz. ERP over
15MHz bandwidth complies the ERP limit line of part22 rule, therefore ERP of the partial frequency spectrum which falls
within part 22 also complies.
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2.2 Connection Diagram of Test System

System BT
AP router Notebook GPS Station
Simulator Earphone
Power
EUT Notebook
Source
Cradle Earphone iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration and system

Item [Equipment Trade Name |Model No. FCCID |Data Cable |Power Cord

1. |System Simulator Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.
The following shows an offset computation example with RF cable loss 4.2 dB and a 10dB attenuator.
Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 26 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 26765 - -
15
Frequency 821.5 - -
Channel - 26740 -
10
Frequency - 819 -
c Channel 26715 26740 26765
Frequency 816.5 819 821.5
3 Channel 26705 26740 26775
Frequency 815.5 819 822.5
14 Channel 26697 26740 26783
' Frequency 814.7 819 823.3
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3 Test Result
3.1 Conducted Output Power Measurement

3.1.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1.  The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4,

Measure and record the power level from the system simulator.

3.1.4 Test Setup

System Simulator EUT
3.1.5 Test Result of Conducted Output Power
Please refer to Appendix A.
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3.2 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.2.1 Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above
the upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5%
of the total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2
sides of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.

3.2.4 Test Setup

Power Divider
System Simulator - o) \

EUT

1

Spectrum Analyzer

3.2.5 Test Result of 99% Occupied Bandwidth and 26dB Bandwidth

Please refer to Appendix A.
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3.3 Emissions Mask Measurement

3.3.1 Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in watts by at least 116 Logm(ﬂﬁﬂ) decibels or 50 + 10

Logw(P) decibels or 80 decibels, whichever is the lesser attenuation, where fis the frequency removed from the center of
the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 375 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLog1U(F‘) decibels or 80 decibels,

whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

2.  The emissions mask of low and high channels for the highest RF powers were measured.

3. The measured RBW and the VBW set 3 times of RBW are then set in spectrum analyzer, and
the RBW correction factor 10log (1% of OBW/measured RBW)(dB) was compensated, if
required.

4.  The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.
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3.3.4 Test Setup

Power Divider

System Simulator - O

I EUT
(ol
Spectrum Analyzer
3.3.5 Test Result (Plots) of Conducted Emissions Mask
Please refer to Appendix A.
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3.4 Emissions Mask — Out Of Band Emissions Measurement

3.4.1 Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10" harmonic.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.

4.  The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

3.4.4 Test Setup

: Power Divider
System Simulator - D

N EUT
(ale
Spectrum Analyzer
3.4.5 Test Result (Plots) of Conducted Emission
Please refer to Appendix A.

SPORTON INTERNATIOINAL INC. Page Number 1 14 of 20
TEL : 886-3-327-3456 Report Issued Date : May 03, 2018
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : ZL5S61 Report Template No.: BU5-FWLTE Version 1.0



saronis. FCC RF Test Report Report No. : FG7D2711-02C

3.5 Field Strength of Spurious Radiation Measurement

3.5.1 Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA /
EIA-603-C-2004. The power of any emission FCC Part 90.691 on any frequency removed from the
assigned frequency by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB.
The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43+10log;o(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
3.5.3 Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7.  Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

11. ERP (dBm) = EIRP - 2.15

12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

13. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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3.5.4 Test Setup

For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

o O':}
-

System Simulator Spectrum Analyzer | Receiver

For radiated test above 1GHz

. Spectrum Analyzer / Receiver
System Simulator

3.5.5 Test Result of Field Strength of Spurious Radiated

Please refer to Appendix B.
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3.6 Frequency Stability Measurement

3.6.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of
the center frequency according to FCC Part 90.213.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.6.4 Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 20£5° C and connected with the base
station.

2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.
3. The variation in frequency was measured for the worst case.
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3.6.5 Test Setup

System Simulator

Thermal Chamber

3.6.6 Test Result of Temperature Variation

Please refer to Appendix A.
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FCC RF Test Report

Report No. : FG7D2711-02C

4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
GSM/GPRS
Mar. 31. 2018~ Conducted
LTE Base Station Anritsu MT8820C |6201432821 Oct. 13, 2017 Oct. 12, 2018
WCDMA/LTE Apr. 14. 2018 (THO5-HY)
Spectrum Rohde & Mar. 31. 2018~ Conducted
FSV40 101397 10Hz~40GHz |[Nov. 07, 2017 Nov. 06, 2018
Analyzer Schwarz Apr. 14. 2018 (THO5-HY)
Temperature 5 5 Mar. 31. 2018~ Conducted
ESPEC SH-641 92013720 -30C~70C |Aug. 28, 2017 Aug. 27, 2018
Chamber Apr. 14. 2018 (THO5-HY)
Programmable 1v~20V Mar. 31. 2018~ Conducted
GW Instek PSS-2005 | EL890001 Oct. 06, 2017 Oct. 05, 2018
Power Supply 0.5A~5A Apr. 14. 2018 (THO5-HY)
1-18GHz 20
. dB 25WSM Mar. 31. 2018~ Conducted
Coupler Warison L #B 1G~18GHz |Dec. 04, 2017 Dec. 03, 2018
A Directiona Apr. 14. 2018 (THO5-HY)
| Coupler
18GHz~40GHz, L
. TTA1840-35 Mar. 23, 2018~ Radiation
Amplifier MITEQ 1871923 VSWR: 2.5:1 | Jul. 18, 2017 Jul. 17, 2018
-HG Mar. 29, 2018 (03CH11-HY)
max
i Mar. 23, 2018~ Radiation
Amplifier SONOMA 310N 187312 9kHz~1GHz |[Nov. 10, 2016 Nov. 09, 2018
Mar. 29, 2018 (03CH11-HY)
CBL -
. 35414&AT-N Mar. 23, 2018~ Radiation
Bilog Antenna TESEQ 6111D&N-6- 30MHz~1GHz | Oct. 14, 2017 Oct. 13, 2018
06 0602 Mar. 29, 2018 (03CH11-HY)
SCHWARZBE | BBHA 9120 Mar. 23, 2018~ Radiation
Horn Antenna 9120D-1326 | 1GHz ~ 18GHz | Oct. 16, 2017 Oct. 15, 2018
CK D Mar. 29, 2018 (03CH11-HY)
SCHWARZBE BBHA Mar. 23, 2018~ Radiation
Horn Antenna 9120D-1328 | 1GHz ~ 18GHz | Oct. 20, 2017 Oct. 19, 2018
CK 9120D Mar. 29, 2018 (03CH11-HY)
Rohde & Mar. 23, 2018~ Radiation
Loop Antenna HFH2-722 100488 9 kHz~30 MHz | Nov. 23, 2017 Nov. 22, 2019
Schwarz Mar. 29, 2018 (03CH11-HY)
» . MY5327008 Mar. 23, 2018~ Radiation
Preamplifier Keysight 83017A 1GHz~26.5GHz | Nov. 10, 2016 Nov. 09, 2018
0 Mar. 29, 2018 (03CH11-HY)
Spectrum . MY5420048 Mar. 23, 2018~ Radiation
Keysight N9010A 10Hz ~ 44GHz | Oct. 19, 2017 Oct. 18, 2018
Analyzer 6 Mar. 29, 2018 (03CH11-HY)
WHKX12-10 -
) o ) Mar. 23, 2018~ Radiation
Filter Wainwright | 80-1200-15 SN2 1.2G High Pass | Sep. 18, 2017 Sep. 17, 2018
Mar. 29, 2018 (03CH11-HY)
00-60SS
WHKX12-27 .
) o . Mar. 23, 2018~ Radiation
Filter Wainwright | 00-3000-18 SN3 2.7G High Pass | Sep. 18, 2017 Sep. 17, 2018
Mar. 29, 2018 (03CH11-HY)
000-60SS
AM-BS-450 Mar. 23, 2018~ Radiation
Antenna Mast EMEC N/A 1~4m N/A N/A
0-B Mar. 29, 2018 (03CH11-HY)
Mar. 23, 2018~ Radiation
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A N/A
Mar. 29, 2018 (03CH11-HY)
. . N9038A(MX | MY5729011 Mar. 23, 2018~ Radiation
EMI Test Receiver Keysight 3Hz~26.5GHz | Nov. 02, 2017 Nov. 01, 2018
E) 1 Mar. 29, 2018 (03CH11-HY)
SHF-EHF Horn | SCHWARZBE BBHA91705 Mar. 23, 2018~ Radiation
BBHA 9170 18GHz- 40GHz | Apr. 27, 2017 Apr. 26, 2018
Antenna CK 76 Mar. 29, 2018 (03CH11-HY)
SHF-EHF Horn | SCHWARZBE BBHA91705 Mar. 23, 2018~ Radiation
BBHA 9170 18GHz- 40GHz | Nov. 27, 2017 Nov. 26, 2018
Antenna CK 84 Mar. 29, 2018 (03CH11-HY)
) E3 Mar. 23, 2018~ Radiation
Software Audix RK-001042 N/A N/A N/A
6.2009-8-24 Mar. 29, 2018 (03CH11-HY)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.37
Confidence of 95% (U = 2Uc(y)) ]
Uncertainty of Radiated Emission Measurement (1 GHz ~ 9 GHz)
Measuring Uncertainty for a Level of 367
Confidence of 95% (U = 2Uc(y)) '
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Report No. : FG7D2711-02C

Appendix A. Test Results of Conducted Test

| Conducted Output Power(Average power) |

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
15 1 0 23.68 - -
15 1 37 23.72 - -
15 1 74 23.84 - -
15 36 0 QPSK 22.77 - -
15 36 20 22.88 - -
15 36 39 22.86 - -
15 75 0 22.87 - -
15 1 0 22.96 - -
15 1 37 22.95 - -
15 1 74 22.98 - -
15 36 0 16-QAM 21.89 - -
15 36 20 21.93 - -
15 36 39 21.82 - -
15 75 0 21.91 - -
15 1 0 21.96 - -
15 1 37 21.83 - -
15 1 74 21.98 - -
15 36 0 64-QAM 20.77 - -
15 36 20 20.91 - -
15 36 39 20.88 - -
15 75 0 20.89 - -
10 1 0 - 23.76 -
10 1 25 - 23.82 -
10 1 49 - 23.80 -
10 25 0 QPSK - 22.86 -
10 25 12 - 22.87 -
10 25 25 - 22.83 -
10 50 0 - 22.87 -
10 1 0 - 22.96 -
10 1 25 - 22.99 -
10 1 49 - 22.94 -
10 25 0 16-QAM - 21.85 -
10 25 12 - 21.83 -
10 25 25 - 21.78 -
10 50 0 - 21.82 -
10 1 0 - 21.92 -
10 1 25 - 22.00 -
10 1 49 - 21.91 -
10 25 0 64-QAM - 20.85 -
10 25 12 - 20.86 -
10 25 25 - 20.81 -
10 50 0 - 20.81 -
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LTE Band 26 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
5 1 0 23.66 23.84 23.68
5 1 12 23.64 23.81 23.71
5 1 24 23.73 23.79 23.66
5 12 0 QPSK 22.71 22.85 22.71
5 12 7 22.79 22.88 22.75
5 12 13 22.78 22.86 22.71
5 25 0 22.77 22.83 22.72
5 1 0 22.93 22.99 22.93
5 1 12 22.93 22.95 22.80
5 1 24 22.97 22.93 22.76
5 12 0 16-QAM 21.82 21.82 21.79
5 12 7 21.93 21.85 21.79
5 12 13 21.89 21.81 21.74
5 25 0 21.88 21.78 21.76
5 1 0 21.93 21.98 21.94
5 1 12 21.93 21.96 21.80
5 1 24 21.97 21.90 21.78
5 12 0 64-QAM 20.89 20.91 20.89
5 12 7 20.92 20.91 20.86
5 12 13 20.96 20.88 20.84
5 25 0 20.91 20.80 20.81
3 1 0 21.17 21.32 21.16
3 1 8 21.15 21.29 21.12
3 1 14 21.14 21.28 21.12
3 8 0 QPSK 20.22 20.37 20.21
3 8 4 20.26 20.39 20.23
3 8 7 20.22 20.35 20.23
3 15 0 20.20 20.33 20.20
3 1 0 20.83 21.07 20.78
3 1 8 20.84 21.08 20.81
3 1 14 20.82 21.04 20.76
3 8 0 16-QAM 19.69 19.89 19.65
3 8 4 19.71 19.90 19.69
3 8 7 19.69 19.86 19.68
3 15 0 19.63 19.79 19.61
3 1 0 21.41 21.49 21.31
3 1 8 21.43 21.48 21.29
3 1 14 21.41 21.41 21.27
3 8 0 64-QAM 20.88 21.09 20.78
3 8 4 20.93 21.10 20.81
3 8 7 20.89 21.06 20.81
3 15 0 20.84 21.00 20.81
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LTE Band 26 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
1.4 1 0 21.07 21.25 21.07
1.4 1 3 21.14 21.30 21.15
1.4 1 5 21.08 21.25 21.07
1.4 3 0 QPSK 21.13 21.27 21.09
1.4 3 1 21.14 21.29 21.14
1.4 3 3 21.13 21.28 21.13
1.4 6 0 20.14 20.28 20.15
1.4 1 0 20.79 20.99 20.72
1.4 1 3 20.85 21.07 20.80
1.4 1 5 20.81 20.97 20.72
1.4 3 0 16-QAM 20.57 20.75 20.52
1.4 3 1 20.59 20.78 20.54
1.4 3 3 20.58 20.76 20.52
1.4 6 0 19.62 19.79 19.62
1.4 1 0 21.15 21.40 21.03
1.4 1 3 21.22 21.44 21.08
1.4 1 5 21.19 21.37 21.02
1.4 3 0 64-QAM 21.17 21.37 21.07
1.4 3 1 21.20 21.42 21.09
1.4 3 3 21.16 21.36 21.08
1.4 6 0 20.07 20.23 20.03
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LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode LTE Band 26 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.36 4.46 4.58 5.59 PASS
Highest CH - - - -
Mode LTE Band 26 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - -
Middle CH 5.83 6.38 - - PASS
Highest CH - -
SPORTON INTERNATIONAL INC. Page Number : A2-1 of 47
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(Spectrum | = [=
Ref Level 30.00 dém _ Offset 10,60 d& Ref Level 30.00 dém  Offset 10,60 di
lo_att 30deAQT 2ms @ RBW 10 MHz o att 30de AQT 2ms @ RBW 10 MHz
0152 view [@15a view
Y
| \
0.0 0.0
Y
\ A N
& ‘ i \
1 l 1 7
| i
{ 1
1E. - 1E \ <
\ \ |
EF 819.0 MHz Mean Pyr + 20.00 dB °F 819.0 MHz Mean Pwr + 20.00 dB.
y i ion Function Samples: 130000 | y Ci ion Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _©8.9% | 0.019% | Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% |
Trace 1 [ 21.54 dbm  24.94 dBm 3.40 dB 2.72 d8 3.30 dB 3.36 dB 3.42 0B Trace 1 [ 22.02 dBm  26.63 dbm 4.81 2.56 dB 3.97 dB 4.46 dB 4.70 4B
o
JU J W we U J [ ERRR )
Date: 3 APR 2018 04:45:52 Date: 3APR 2018 04:46:23
Spectrum ) &3 (=
Ref Level 30.00 dém _ Offset 10,60 d& Ref Level 30.00 dém _ Offset 10,60 di
o att a0ds AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
0152 view @152 view
0.1
0.0 - 00
| \ y
1E- 1€ +
y
\l
1€ 1€ A -
EF 819.0 MHz Mean Py + 20.00 dB °F 819.0 MHz i Mean Pwr + 20.00 dB.
y i ibution Function Samples: 130000 | y Ci ibution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.% | 0.019% | Mean | Peak |  crest | 10% | 1% | _©.a9% | 0.01% |
Trace 1 20.73 dém 25.34 dBm 4.61 d8 3.10 d8 4.46 dB 4.58 d8 4.61 dB Trace 1 21.20 dBm 27.19 dém 5.99 d8 3.22 d8 4.96 d8 5.59 d8 5.88 dé
_— —_—
JU J [T JU ) G e
Date: 3 APR 2018 04:46:03 Date: 3APR 2018 04:46:12
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LTE Band 26 / 10MHz / 64QAM
Middle Channel / 1RB Middle Channel / Full RB
Ref Level 30.00 dém _ Offset 10,60 d& Ref Level 30.00 dém  Offset 10,60 di
b att 20d8 AQT 2ms @ RBW 10 MHz o att 30d8_AQT 2ms @ RBW 10 MHz
(0153 view 0153 view
:\m‘u\‘\ﬁ ?:7\\‘\1,
0 S 0.1 —
0.0 0.0 o
\ 5
l \
1€ 1 1€ %
i \
1€ I 1€ \
1 \
|
1€ &
|
hr 819.0 MHz Mean Pyr + 20.00 dB °F 819.0 MHz Mean Pwr + 20.00 dB.
y ive Di Function Samples: 130000 | y Ci i Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _©8.% | 0.019% | Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% |
Trace 1 [ 19.76 dBm _ 25.65 dbm 5.88 dB 3.28 dB 5.33 dB 5.83 d8 5.91d8 Trace 1 [ 20.12 dm  27.39 dbm 7.27 d& 3.19 d8 5.30 dB 5.36 dB 5.84 4B
L JU J W we J [ ERRR )
Date: 3 APR.2018 03.27.57 Date: 3 APR 2018 03.28:07
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.23 124 | 296 | 3.05 | 494 | 484 14.63 | 14.48
Middle CH 1.24 123 | 3.04 | 3.04 | 482 | 4.96 9.75 | 9.75
Highest CH 1.22 124 | 299 | 3.01 | 485 | 484
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.22 3.04 - 4.95 - - - 14.54 - - -
Middle CH 1.22 2.94 - 4.88 - 9.81 - - - -
Highest CH 1.23 3.00 - 4.83 - - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A2-4 of 47
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LTE Band 26

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

o o
v v
Ref Level 30.00 dém _ Offset 10.60 b & RBW 30 kHz Ref Level 30.00 dém _ Offset 10.60 db & RBW 30 kHz
o Att 30ds SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
mi[1] 13.99 dBm| M1[1] 12.62 dBm)|
5 814.47620 MHZ| - 814.29160 MHz|
"" nds 26.00 dB)| [ ndB 26.00 dB|
104 R ro AL A 1.233600000 MHz| 1wl i A i By~ 1.239200000 MHZ|
y k Qfactor '\ 660.3| /' e 7 q factor 657.1
0 0 \
-10 . - -10 \/
/ y {
20 ‘[ \\ 20 NJ/ \\
A~ 5
2 A FAYS avaal AN A e i [y A o
I, ] 30 deet »
-40 di -40 di
-50 di -50 d!
-60 -60
CF 814.7 MHz 1001 pts Span 2.8 MHz CF 814.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |_Function | Function Result Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 814.4762 MHz 13.99 dBm ndé down 1.2336 MHz M1 1 814.2916 MHz 12.62 dém nd8 down 1.2392 MHz
T1 1 814.0818 MHz -12.36 d8m nd8 26.00 dB T1 1] 814.0818 MHz -13.67 dBm ndB 26.00 dB
T2 1 815.3154 MHz -12.18 dém Q factor 660.3 T2 1 815.321 MHz -13.26 dém Q factor 657.1
J [} L]

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

o o
v v
Ref Level 30.00 dem _ Offset 10.80 d& & RBW 30 kiz Ref Level 30.00 dem _ Offset 10.80 d6 & RBW 30 kiz
o At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT o Att 30d8 SWT  63.2ps @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
mi[1] 13.59 dBm)| Mi[1] 13.62 dBm)|
818.67270 MHz| 818.91890 MHz|
# M nds 26.00 d8| # 7 nds 26.00 d8|
0d AL AN BN A, 1.236400000 MHzZ| 0d L AR RaboranBin A 1.228000000 MHZ|
Q factor \ 662.2] 7 Q factor =\ 666.9)
0 7 0
=, Ty
-10 + -10
I
20 = 20 \
’ o AN e % o ATAA o
& TR | e g
-40 df -40 di
-50 di -50 d!
-60 -60
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
arker Marker
Type | Ref | Tre | X-value | ¥-value [ Function | Function Result | Type | Ref | Tre | X-value |___Y-value | Function | Function Result
M1 1 818.6727 MHz 13.59 dBm ndé down 1.2364 MHz M1 1 818.9189 MHz 13.62 dém ndB down 1.228 MHz
T1 1 818.379 MHz -12.88 dBm nds 26.00 dB T1 1 818.3902 MHz -12.40 dBm nds 26.00 dB
T2 1 819.6154 MHz -12.78 dBm Q factor 662.2 T2 1 819.6182 MHz -12.26 dBm Q factor 666.9
I wa [}

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

Ref Level 30,00 dém Offset 10.80 d8 @ RBW 30 kHz Ref Level 30.00 dem Offset 10.80 d8 w RBW 30 kHz

o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30de SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@ 17k Max
Mi[1] 13.62 dBm)| M1[1] 12.88 dBm
8 2 g 2
S ] 23.08180 MH; S5 823.70840 MH
11 ndB 26.00 dB| ndB 26.00 dB|
A N nl A ABSNA 1.222400000 MHz| A, proondn A L BX A 1.236400000 MHz
L 7 Qfactor | 673.3 0 7 @ factor 666.2)
o / o
s L2 | i2 d I 2
-10 a -10 & -
/ \
20 P A A IA et A Baver
S A N ISV
O e -
40 -40
S0 S0
60 d 60d
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 623.0818 MHz 13,62 deém nd8 down 1.2224 MHz M1 1 623.7084 MHz 12,88 dem nd8 down 1.2364 MHz
T1 1 22,6874 MHz -12.14 dBm nd8 26.00 dB T1 1 822.6818 MHz -13.09 d8m nd8 26.00 dB
T2 1 623.9098 MHz -12.71 dém Q factor 673.3 T2 1 623.9182 MHz -12.66 dém Q factor 666.2
aig Y ~r
L JU J L JU J -
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LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

pectrurr pectrum 2
Ref Level 30.00 dém _ Offset 10.60 db & RBW 100 kHz Ref Level 30.00 dém _ Offset 10.60 db & RBW 100 kHz
o Att 0de  SWT 19ps @ VBW 300kHz Mode Auto FFT o Att 30ds  SWT 19ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
mi[1] 14.66 dBm| m1[1] 14.19 dBm)|
815.95550 MHz| 814.44510 MHz|
# ThdB 26.00 dB| # nds 26.00 dB
- P v A 2.955000000 MHZ] - A b A A B~ - 3.045000000 MHZ|
Q factor \ 276.1 Q factor \ 267.5]
/ \
, { . / \
AL
-10 + -10 / Y
20 - 20 \
“38.dapfg— e/ a0 dbm] ool SN &
-40 df -40 di
-50 di -50 d!
-60 -60
CF 815.5 MHz 1001 pts Span 6.0 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | Y-value | Function | Function Result |
815.9555 MHz 14.66 dBm ndé down 2.955 MHz M1 814.4451 MHz 14.19 d8m | ndB down 3.045 MHz
T1 1 814.0435 MHz -11,24 d8m nd8 26.00 dB. T1 1] 813.9895 MHz -11.77 d8m ndB 26.00 dB
T2 1 816.9985 MHz -11.12 d8ém Q factor 276.1 T2 1 817.0345 MHz -11.79 dém Q factor 267.5
— — — —
J (] L]
Dat Dat 1:
pectrurr pectrum 2
Ref Level 30.00 dém _ Offset 10.60 db & RBW 100 kHz Ref Level 30.00 dém _ Offset 10.60 db & RBW 100 kHz
o At 30ds  SWT 19ps @ VBW 300kHz Mode Auto FFT o Att 0d8 SWT 19ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
mi[1] 15.44 dBm| mi[1] 14.31 dBm)
£ 819.50950 MHz| 819.67730 MHz|
# B 26.00 dB| # 26.00 dB
10d AN AT B 3.039000000 MHz| - . i 3.039000000 MHz|
/ Q factor \ 269.7| / Q factor 269.7
0 0 f
7
-10 /"’ -10
20 v v
Ve L R Y A S
-40 df -40 di
-50 di -50 d!
-60 -60
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
arker arker
Type | Ref | Tre | X-value | ¥-value [ Function | Function Result Type | Ref | Tre | X-value |___Y-value | Function | Function Result
M1 1 819.5095 MHz 15.44 dBm ndé down 3.039 MHz M1 1 819.6773 MHz 14.31 dém nd8 down 3.039 MHz
T1 1 817.4895 MHz -10.54 d8m nd8 26.00 dB. T1 1] 817.4715 MHz -11,40 dBm ndB 26.00 dB
T2 1 820.5285 MHz -10.33 dém Q factor 269.7 T2 1 820.5105 MHz -12.04 dém Q factor 269.7
T v g

Highest Channel

/ 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

pectrurr 7 pectrum 2
Ref Level 30.00 dém _ Offset 10.60 db & RBW 100 kHz Ref Level 30.00 dém _ Offset 10.60 db & RBW 100 kHz
o Att 30ds  SWT 19ps @ VBW 200kHz Mode Auto FFT o Att 0ds SWT 19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
Mi[1] 14.20 dBm| Mi[1] 14.45 dBm)|
823.41710 MHz| 823.43510 MHz|
# nds M 26.00 dB| # ndg " 26.00 dB
10 AN A AU *—‘$\,W~m"'\f'f\ 2.991000000 MHZ| 10 6 f N I /A—ﬁy\/‘\"\'» A\ 3.009000000 MHZz|
/ Q factor \ 275 / Q factor X 273.7
) / ) T \
3 Lt
-10 -10
7 \ J \
N A i 20d . e
VI 7 A~ il T~ e~
-30d
-40 df -40 di
50 df 50 df
-60 -60
CF 822.5 MHz 1001 Ets SEan 6.0 MHZ CF 822.5 MHz 1001 pts SEan 6.0 MHZ
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result Type | Ref | Tre | X-value |___Y-value | Function | Function Result |
M1 1 B823.4171 MHz 14.20 dém ndé down 2.991 MHz M1 1 B823.4351 MHz 14.45 dém nd8 down 3.009 MHz
T1 1 620.9955 MHz -11.77 d8m nd8 26.00 dB. T1 1 820.9955 MHz -11.76 d8m ndB 26.00 dB
T2 1 823.9865 MHz -12.28 dém Q factor 275.3 T2 1 6824.0045 MHz -11.80 dém Q factor 273.7
T v g

SPORTON |
TEL : 886-3-
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LTE Band 26

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

pectrum -
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.60 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
mi[1] 15.70 dBm)| Mi[1] 15.12 dBm)|
- 616.09000 MHZ| §15.31100 MHZ|
& e X Ill,ﬂ/ 26.00 dBj & y ndB 26.00 dB|
i o AT A R Tkl i ad -1 Ml 4.935000000 MHz| i Py, e Ve, 4.835000000 MHZ]
Qfactor 165.4) Q factor 168.6)
od od ¢
/ -
-10 -10 '8
5 / \
2 ALY o ) Y,
| Ao SN R LAy
a0
-40 -40
50 -50
60 d -60
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 816.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 816.09 MHz 15.70 dem nde down 4.935 MHz ML i 815.311 MHz 15.12 dém nd8 down 4.635 MHz
T1 1 £14.042 MHz -10.43 dBm nds 26.00 d8 T1 1 814.062 MHz -11.19 dam nds 26.00 d8
T2 1 818.978 MHz 9,97 dém Q factor 165.4 T2 1 818.898 MHz -10.58 dém Q factor 168.6

I ( I J

Date: 3 APR 2018 04:18:08

( )| )

Date: 3 APR 2018 04:17.58

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

G o
v v
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 dB « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 16.43 dBm| Mi[1] 14.30 dBm)|
21 §17.11200 MHZ| §19.74900 MHzZ|
« 1% A /d8 26.00 dB) & BT 26.00 dB)|
i A oA W VB N 4.815000000 MHz| v AP N YN ""'\,A"KBN;_(‘/\/.'\/' 4.955000000 MHZ|
Qfactor 169.7) { Qfactor 165.4
o 0 /’
T
-10 -10 J
/
-20 di - -20 dam;; —5 "] -
By v v AN AT R W
-30 -30
-40 di 40
50 -50
-60 di -60
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 817.112 MHz 16.43 dém ndB down 4.815 MH2 1 819.749 MHz 14,30 deém ndé down 4,955 MH2
T1 Y 816.592 MHz -9.86 dBm nds 26.00 d8 T1 1 816.522 MHz -11.88 dBm nds 26.00 d8
T2 1 821.408 MHz -9.66 dém Q factor 169.7 T2 1 821.478 MHz -11.58 dém Q factor 165.4
28

( )| )

Date: 3 APR 2018 04:20.30

Date: 3 APR 2018 04.20.41

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10,60 di w RBW 100 kHz Ref Level 20.00 GBm  Offset 10,80 dE w RBW 100 kHz
jo Att 30ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
MiL1] 15.67 dbm| [HTEY] 15.65 dBm
d 619.40200 MHz| = 622.16900 MHz|
& U~ » —_nds 26.00 dB| #o - Kudﬂ 26.00 dB|
i PV VMmN S Vg A M 4.845000000 MHZ iia A S VYW A By SN A 4.835000000 MHZ|
f Q factor 160.1 1 Q factor 170.9)
|
d | \
B 2 . i
-10 di f -10d 4
J
S i
AT aw v ey 20950 VYA AN
30 -30
-40 di -40 di
-50 di 50 d
60 -60
CF 821.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 819,402 MHz 15.67 dBm ndB _down 4.845 MHz ML 1 §22.169 MHz 15.65 dBm ndé down 4.835 MHz
T1 1 819.072 MHz -10.14 d8m nds 26.00 d8 T1 1 819.062 MHz -10.53 d8ém nd8 26.00 d8
T2 1 823.918 MHz -10.56 dBm Q factor 169.1 T2 1 823,898 MHz -9.98 dem Q factor 170.0
) I e )

Date: 3APR 2018 04:23:03

Date: 3APR.2018 04:23:13

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D2711-02C

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

rum - -
Ref Level 30.00 dém  Offset 10,60 db w RBW 300 khz Ref Level 30.00 cbm _ Offset 10.60 dB w RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O o375 viax
] 17.67 dbm| miti] 17.81 dBm|
819.4800 MHz 814.8240 MHz
. _ndB 26.00 d8| &0 T 26.00 d8|
i Bl Ve, 9.750000000 MHz] i - 9.750000000 MHZ]
Qfactor 84.0 Qfactor \ 83.6
od - / 0 4 1
] ¥ ¥
-10 I‘ -10 T
J ( \
20d T P, 20d S v |
20 dBm o AV oy 20 dom—i— T R
|~ v
-a0 -30
-40 -40
50 -50
60 d -60
GCF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 819.48 MHz 17.87 dém nd8 down 9.75 MHz ML i 814.824 MHz 17.81 dém nd8_down 9.75 MHZ
T1 1 £14.068 MHz -8.70 dBm nds 26.00 d8 T1 1 814.168 MHz -8.32 dBm nd 26.00 d8
T2 1 823.815 MHz -7.96 dBm Q factor 84.0 T2 1 823.915 MHz -8.10 dBm Q factor 83.6

Date: 3 APR 2018 04.25:35

Date: 3 APR 2018 04.25.45

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

rum - -
Ref Level 30.00 dém _ Offset 10,80 db w RBW 300 khz Ref Level 30.00 Gbm _ Offset 10.60 dB w RBW 300 kHz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@ 17k Max
m1[1] 15.81 dbm| Mi[1] 15.37 dBm)|
& 820.2710 MHz| i 824.0470 MHz
& K, nd8 26.00 dB} & ‘g‘m 26.00 dB)|
o N A—A Y B\ e 14.625000000 MH2| 10 di A ATACYAY NS WA~ S VN 14.476000000 MHZ|
Qfactor 56.1 [ Q factor 56.9)
|
d i {
0 0 f :
T/
-10 -10 # Q'
£ A \
20 dem et v ] A
A e
a0
-40 df -40
50 -50
60 d -60
CF 821.5 MHz 1001 pts Span 30.0 MHz CF 821.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
820.271 MHz 15.81 d8ém ndB down 14,625 MH2 1 824.047 MHz 15.37 dém ndé down 14.476 MH2
T1 1 £14.187 MHz -9.94 dBm nds 26.00 d8 T1 1 814.217 MHz -10.51 dam nds 26.00 d8
T2 1 828.813 MHz -10.09 dém Q factor 56.1 T2 1 828.693 MHz -10.26 dém Q factor 56.9
) 8 OO —
L JU J - ¢ ) J 4 L

Date: 3 APR 2018 04.28:07

Date: 3 APR 2018 04.28:18

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D2711-02C

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

pectrum 2 pectrum 2
Ref Level 30.00 dém _ Offset 10.60 b & RBW 30 kHz Ref Level 30.00 dém _ Offset 10.60 db & RBW 100 kHz
o Att 30d8 SWT  63.2ps @ VBW 100kHz Mode Auto FFT o Att 30ds  SWT 1945 @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
mi[1] 15.17 dBmj Mi[1] 15.50 dBm)|
, 815.01610 MHZ| 3 815.90760 MHz|
# % 26.00 d8| # X g 26.00 dB|
104 A A~ A 1.216800000 MHz - N NN TN N — 3.039000000 MHZ|
Qfactor 669.8 Q factor \ 268.5
0 0
r:/ 2 \\
-10 7 \ -10 ¢
20 - 20 v \\
AN\ Mol - i TN AAANAA
e -30d
-40 df -40 di
-50 di -50 d!
-60 -60
CF 814.7 MHz 1001 pts Span 2.8 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |_Function | Function Result Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 815.0161 MHz 15.17 dBm ndé down 1.2168 MHz M1 1 815.9076 MHz 15,50 dém nd8 down 3.039 MHz
T1 1 814.0874 MHz -10.81 dBm nds 26.00 dB T1 1] 813.9895 MHz -10.19 dem nds 26.00 dB
T2 1 815.3042 MHz -11.09 dém Q factor 669.8 T2 1 817.0285 MHz -10.17 dém Q factor 268.5
— — — —
J (] L]
Dat a Date: 14 1:25:29
pectrum 2 pectrum 2
Ref Level 30.00 dém _ Offset 10.60 db & RBW 30 kHz Ref Level 30.00 dém _ Offset 10.60 db & RBW 100 kHz
o At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT o Att 30de SWT 195 @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
mi[1] 15.40 dBm| Mi[1] 16.97 dBm)|
20 a 819.23500 MHz| 20 M1 817.89710 MHz|
1B 26.00 d8| nds 26.00 dB|
04 e NN A ._N\/\’Rmp\.f\ 1.219600000 MHz| -~ Jad| A A 2.937100000 MHZ|
Qfactor 671.7] / Q factor 278.5
0 0
'}
+f 1}
-10 7 -10
/ \ ]
20 - = +
A AN TV M RAN N A,
}jo) ] LA
-40 df -40 di
-50 di -50 d!
-60 -60
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result Type | Ref | Tre | X-value |___Y-value | Function | Function Result
M1 1 819.235 MHz 15.40 dBm ndé down 1.2196 MHz M1 1 817.8971 MHz 16.97 dém ndB down 2.9371 MHz
T1 1 818.3958 MHz -10.95 dm nds 26.00 dB T1 1 817.5135 MHz -9.44 dBm nds 26.00 dB
T2 1 819.6154 MHz -10.89 dBm Q factor 671.7 T2 1 820.4505 MHz -8.85 dBm Q factor 278.5
T v g

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Spectrum 2 Spectrum 2
Ref Level 30.00 dém  Offset 10.80 & @ RBW 30 khz Ref Level 30.00 d8m  Offset 10.80 d6 @ RBW 100 kHz
o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 0de  SWT 19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
mi[1] 15.29 dBm)| mi[1] 16.11 dBm)|
— i 823.40350 MHz S5 821.65480 MHz|
ndB 26.00 dB| g | s lll"\ﬁ 26.00 dB|
0 P, s /,\,f‘\emw\mm 1.228000000 MHZ| - ANV A B A 2.997000000 MHZ|
7 Qfactor | 670.5] Q factor 274.2)
o o
o \e
-10 d < -10d
/ 1
20 A B ¥ A o A =
N\/\"'J‘/\ A/ N o b S~
-0 d -30d
-40 -40
S0 S0
60 d 60d
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker arker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 623.4035 MHz 15,29 dém nd8 down 1.228 MHz M1 1 6216548 MHz 16.11 dem nd8 down 2.957 MHz
T1 1 22,6846 MHz -10.47 dBm nd8 26.00 dB. T1 1 821.0135 MHz -9.72 dBm nd8 26.00 dB
T2 1 623.9126 MHz -10.54 dém Q factor 670.5 T2 1 6240105 MHz -5.63 dBm Q factor 274.2
aig Y ~r
L JU J - L JU -

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D2711-02C

LTE Band 26

Lowest Channel / 5MHz / 64QAM

rum

(=)

Ref Level 30.00 dbm
lo Att 30 dB
SGL Count 100/100

Offset 10,60 db w RBW 100 kHz

SWT

18 s @ VBW 300 kHz

Mode Auto FFT

(@ 17k Max

mi[1]

ndB
ALEYr

Qfactor

13.69 dbm|
5100 MHZ
26.00 dB)|
4.945000000 MHz|

164.9)

\w

CF 816.5 MHz

1001 pts

Span 10.0 MHz

Marker

X-value ]

Y-value L

Function |

Function Result |

Type | Ref | Tre |
M1 1

T1 1
T2 1

815.561 MHz
814.022 MHz
818.968 MHz

13.69 dém
-12.66 dBm
-11,94 dBm

nde_down
nds
Q factor

4,945 MH2
26.00 d8
164.9

T

L JL

Date: 3 APR 2018 03.14:55

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

rum k2 2
Ref Level 30.00 dBm Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 db « RBW 300 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.54 dBm| Mi[1] 15.76 dBm|
620.21900 MHZ| 816.2230 MHz|
& 26.00 dB| & o8 ndB 26.00 dB|
AL S\ 4.875000000 MHz| v TV LV VB e 9.810000000 MHZ,
: Qfactor” \ 168.2 7 Q factor 83.2)
: 0 :
{2 T \
-10 5
\ ') i
\ / \
1 AT " T o
CA o - ~— LaVAN
-40 -40
50 -50
-60 di -60
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 1 820.219 MHz 14.54 d8m ndB down 4.875 MH2 1 816.223 MHz 15.76 dém ndé down 9.81 MH2
T1 Y 816.562 MHz -11.21 d8m nds 26.00 d8 T1 1 814.165 MHz -11.14 d8m nds 26.00 d8
T2 1 521.438 MHz -11.64 dBm q factor 166.2 T2 1 823.975 MHz -10.63 dBm Q factor 83.2
L JU J L A J N v

Date: 3 APR 2018 0316:11

Date: 3 APR 2018 03.18:43

Highest Channel / 5MHz / 64QAM

rum -
Ref Level 30.00 dBm Offset 10.80 db « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] 15.30 dBm|
§19.60200 MHz|
& 26.00 dB|
di s fprsnanr 4.825000000 MHz|
1 7 169.9
0d ;
Ty
-10 —
~ A
bAoA g JAAATT AN d"\JK“
-30
-40 di
50
-60 di
CF 821.5 MHz 1001 pts SEBH 10.0 MHz
arker
Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 1 819.802 MHz 15.30 d8m ndB down 4.825 MHz
T1 1 819.072 MHz -10.80 dBm nds 26.00 d8
T2 1 823.898 MHz -10.97 dém Q factor 169.9
( I ] D e

Date: 3APR.2018 03:17:27

1 A2-10 of 47
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s=amranas. FCC RF Test Report Report No. :FG7D2711-02C

Spectrum (=
Ref Level 30.00 dBm  Offset 10,60 d w RBW 300 kHz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100
@17k Max
M1l 15.30 dBm|
818.0830 MHz
20 -
X nds 26.00 d8|
i P AT A WA\ PP e N 14.535000000 MHz,
10 . W ey
i QTfactor \ 56.4
od Y
‘ \
10 ‘} -
{ \
20 di et
<30 dém
-40
50 dBm:
60
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
M1 1 818.083 MHz 15.30 dBm nd8 down 14.535 MHz
T1 1 814.277 MHz -10.40 dBm nds 26.00 dB
T2 1 826.813 MHz -10.55 dBm Q factor 6.3
— _—
GIRNNNNDD oo
Date: 3APR.2018 031959

SPORTON INTERNATIONAL INC. Page Number 1 A2-11 of 47
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saronas. FCC RF Test Report

Report No. :FG7D2711-02C

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.09 1.09 2.72 2.70 4.52 4.50 13.43 | 13.49
Middle CH 1.09 1.09 271 2.70 451 4.49 8.95 8.99
Highest CH 1.09 1.09 2.72 2.73 451 4.54
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.09 2.73 - 4.49 - - - 13.43 - - -
Middle CH 1.09 2.74 - 4.48 - 9.01 - - - -
Highest CH 1.09 271 - 4.50 - - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A2-12 of 47
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D2711-02C

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

sp

rurr =
Ref Level 30.00 dém

Offset 10.80 & @ RBW 30 kHz

=)

Ref Level 30.00 dém

Offset 10.80 dé & RBW 30 kHz
o Att 30de  SWT 63.2ps » VBW 100 kHz Mode Auto FFT o Att 30de  SWT 63.2ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
‘ Mi[1] 15.03 dBm)| Mi[1] 13.79 dBm|
814.77830 MHz| 814.50980 MHz|
2 } Occ Bw 1.085314685 MHz| 20 A Occ Bw 1.085314685 MHz|
, : ,
1 y k
o o
-10 / -10 / \

.30 dBr> A - / s AWAL Aol
W ZASVEN Z4
40 di
50 df 50 df
-60 -60
CF 814.7 MHz 1001 Ets SEan 2.8 MHz CF 814.7 MHz 1001 pts SEan 2.8 MHz
arker arker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value |___Y-value | Function | Function Result |
M1 1 814.7783 MHz 15.03 dém M1 1 814.5098 MHz 13.79 dém
T1 1 814.15734 MHz 7.26 dBm Occ Bw 1.085314685 MHz T1 1 814.15455 MHz 6.36 dBm Occ Bw 1.085314685 MHz
T2 1 815.24266 MHz 8.32 dBm T2 1 815.23986 MHz 6.81 dBm
)j J [ )i (]
i i858 Dat 1:
o o
v v
Ref Level 30.00 dém Offset 10.80 dB & RBW 30 kHz Ref Level 30.00 dém Offset 10.80 dB & RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz Mode Auto FFT o Att 30de  SWT 63.2ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
mi[1] 14.49 dBm)| Mi[1] 13.39 dBm
20 819.07550 MHz| 20 818.76500 MHz|
Occ Bw 1.090909091 MHz M Occ Bw 1.090909091 MHz
i L An) NMan ~ T N s o G = )
10 “S 10 =4 \(
0 0
7
-10 / A -10
[ \
-20 d \J/ T -20 d \_)I
P’ RV " I aad Veltiie e
Swa Ay | 705 7
-40 di
50 d -50 di
-60 -60
CF 819.0 MHz 1001 Els Bean 2.8 MHz CF 819.0 MHz 1001 pts Sean 2.8 MHz
arker arker
Type | Ref | Tre | X-value | ¥-value [ Function | Function Result | Type | Ref | Tre | X-value |___Y¥-value | Function | Function Result |
M1 1 512.0755 MHz 14.49 dem M1 1 818.765 MHz 13.39 dem
T1 1 818.45175 MHz 7.98 dB8m Occ Bw 1.090909091 MHz T1 ! 1 818.45455 MHz 6.10 dém | Occ Bw 1.090909091 MHz
T2 1 819.54266 MHz 7.92 dém T2 1 819.54545 MHz 5.66 dBm
g Y ™ wr

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 dém  Offset 10.60 d& @ RBW 30 khz Ref Level 30.00 d8m  Offset 10.80 d6 @ RBW 30 kiz
o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT fo At 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1k Max (@ 17k Max
Mil1] 14.68 dBm| SHE] 12.96 dBm|
— 823.38110 MHZ, B4 822.90560 MHz|
N -3 Occ Bw 1.093706294 MH2 M1 Occ Bw 1.093706294 MH2
1 V04 WYL VN, PmaAlA AT A I A et
10 = — 10 A e .
7 i e
o / o \
\
-10 -10
/ \
20 — [ LSwEAY 20 =l (RN
e Vv P ~ N VA
N T VYA AN VA AL,
|5 a2 ot e
-40 -40
S0 S0
-60 d -60 di
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.3 MHz 1001 pts Span 2.8 MHz
Marker arker
Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 623.3811 MHz 14,68 dem M1 1 622.9056 MHz 12,96 dem
T1 1 822.74895 MHz 6.32 dBm Occ Bw 1.093706294 MHz T1 1 822.75455 MHz 7.05 dBm | Occ Bw 1.093706294 MHz
T2 1 82384266 MHz 7.99 dBm T2 1 823.84825 MHz 5.65 dBm
—
~r y ~r
( ) ) v

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. :FG7D2711-02C

LTE Band 26

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

G G
v v
Ref Level 30.00 dém Offset 10.80 d8 & RBW 100 kHz Ref Level 30.00 d&m Offset 10.80 d8 & RBW 100 kHz
o Att 30de  SWT 19 ps & VBW 300 kHz Mode Auto FFT o Att 30d8  SWT 19 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
mi[1] 14.28 dBm| Mi[1] 15.49 dBm|
20 815.12240 MHz| 20 815.18230 MHz|
k"3 Occ Bw 2.715284715 MH2| Y Occ Bw - 2.703296703 MH2|
T3 e P R A \ AW e A
10 df / Y i e 10 df f Y AW \
. 7 b ,'/ \
-10 // -10 \
-20 . -20 /
™ \ " =’ ~
e . e ol
-40 df -40 di
-50 di -50 d!
-60 -60
CF 815.5 MHz !UD!E Sgan 6.0 MHz CF 815.5 MHz 10011&5 SEan 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |_Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 815.1224 MHz 14.28 dBm M1 1 815.1823 MHz 15,49 dém
T1 1 814.13936 MHz 9.24 dBm Occ Bw 2.715284715 MHz T1 1] 814.15734 MHz 8.43 dBm Occ Bw 2.703296703 MHz
T2 1 816.85465 MHz 8.09 dBm T2 1 816.86064 MHz 9.66 dBm
J (] (]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

o o
v v
Ref Level 30.00 dém Offset 10.80 dB & RBW 100 kHz Ref Level 30.00 dém Offset 10.80 dB & RBW 100 kHz
o Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
Mi[1] 15.24 dBm| Mi[1] 14.65 dBm)|
5 y 819.74330 MHz 54 818.09490 MHz
0Oc ‘/Fw 2.709290709 MH2| Occ Bw 2.703296703 MHZ2|
) Tt ool g Pmsad, 12 B e e T e, T
10 / 10 Y
0 / 0 /
-10 -10
7 \
/ / \
20 f
L Y L% A
Y e VA N ATV s b 2
40 di 40 di
-50 di -50 d!
-60 -60
CF 819.0 MHz 1001 pts SEan 6.0 MHz CF 819.0 MHz 1001 pts SEan 6.0 MHz
arker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value |___v¥-value | Function | Function Result |
M1 819.7433 MHz 15.24 dBm M1 1 818.0949 MHz 14.65 dém
T1 1 817.63337 MHz 8.76 dBm Occ Bw 2.709290709 MHz T1 1 817.64535 MHz 8.47 dBm Occ Bw 2.703296703 MHz
T2 1 820.34266 MHz 8.71 dBm T2 1 820.34865 MHz 8.14 dBm
I wa [}

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

Spectrum 2 pectrum 2
Ref Level 30.00 dém  Offset 10.80 d& w RBW 100 kHz Ref Level 30.00 d8m  Offset 10.80 d6 @ RBW 100 kHz
fo At 0de  SWT 19us @ VBW 300kHz Mode Auto FFT fo At J0de  SWT 19us @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @ 1Pk Max
Mi[1] 15.41 dBm)| M1[1] 14.35 dBm
S . 821.75670 MHZ| S5 821.89460 MHZ|
= X Occ Bw i 2.721278721 MH2| - k Occ Bw 2.727272727 MH2|
[ O e T O R M IO U £ TI N~ ~ A 2
- / v VA -~ \ - / s s AN~ .\\
: 7 \ . 7 T
" / § /
-10 -10
/ \ \
/ \ R
20 e 20 =
20 = SARV== ot VRS 2 A L ==
-30 di -30d
-40 -40
S0 S0
60 d 60 d
CF 822.5 MHz 1001 pts Span 6.0 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 621.7567 MHZ 15,41 dem M1 1 6218946 MHz 14.35 dem
T1 1 821.13936 MHz 9.62 dBm Occ Bw 2721278721 MHz T1 1 821.13337 MHz 8.37 dBm Occ Bw 2727272727 MHz
T2 1 62386064 MHz .78 dBm T2 1 823.86064 MHz 8.23 dBm
aig Y ~
L JL J
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samran . FCC RF Test Report

Report No. :FG7D2711-02C

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

( X ] I

Date: 3 APR 2018 04:17:38

pectrum -
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.60 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 15.68 dbm| Mi[1] 14.17 dBm|
- 616.30000 MHz| - §14.47200 MHZ|
Occ Bw T2 4.515484515 MHz| % Occ Bw 4.495504496 MHz|
I e A e L O P P
10d T 10 df i
\ {
0d \ od /
/ \ {
-10 f \ -10
{ \ /
' X
7 o p— I ® VP [P
-40 -40
50 -50
60 d -60
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 816.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 816.3 MHz 15.68 dBm ML i 814,472 MHz 14.17 dBm
T1 1 814.23227 MHz 8.86 dBm Oce Bw 4.515484515 MH2 T1 1 814.25225 MHz 9.95 dem Occ Bw 4.495504496 MH2
T2 1 818.74775 MHz 11.83 dém T2 1 818.74775 MHz 9,25 dém

Date: 3 APR 2018 04:17.48

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 3 APR 2018 04:20:10

G o
v v
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 dB « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 16.61 dBm| Mi[1] 15.16 dBm)|
o 21 < §17.11200 MHZ| - = 820.55800 MHzZ|
T x £ e Occ Bw 5494505 MHz| & Oce B\'Ix T 4.485514486 MHz|
a A M AN A i PAAANA - A SN A S S
5 / ; [
o 7; 0 7
/ /
-10 f -10 f
awa / -20 di A A <
L . o~ eand N VA NAANAA N
-30
-40 df -40
50 -50
-60 di -60
CF 819.0 MHz 1001 pts SEBH 10.0 MHz CF 819.0 MHz 1001 E(s Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
817.112 MHz 16.61 d8m 1 820.558 MHz 15.16 dém
T1 Y 816.74226 MHz 10.74 dBm Occ Bw 4.505494505 MHz T1 1 816.76224 MHz 10.21 d8m Occ Bw 4.485514486 MHz
T2 1 821.24775 MHz 9.64 dam T2 1 821.24775 MHz 11.41 dem
)i TIIIID o8 )i uinmnn e
L J L L J

Date: 3 APR 2018 04.20.20

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(Spectrum ) k2

Ref Level 30.00 dBm  Offset 10,80 dB w RBW 100 kHz

pectrum

Ref Level
Att

(=)

30.00 GBm  Offset 10.80 dB w RBW 100 kHz

Date: 3APR 2018 04:22.42

o Att 30d8  SWT 18 ps @ VBW 300 khz  Mode Auto FFT ls 30d8  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(017K Max (@ 1Pk Max
MiL1] 15.60 dbm| [HTEY] 15.21 dBm
e 1= 621.73000 MHz| a5 623.05800 MHz|
: X, Occ Bw : 4.505494505 MHZ] occ Briy 4.535464535 MHZ]
TA A PAA A Vit e VY lvrern AT LAY b
10d f + 10d = Y
{ \ |
| X
od | \ 0 ]
/ \ /
-10 di £ -10 df /
\ i
A/ L o A NS
| -20.demp et Sk A
-30
-40 di -40 di
-50 di 50 d
60 -60
CF 821.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 821.73 MHz 15.60 dBm ML 1 §23.058 MHz 15.21 dBm
T1 1 819.25225 MHz 11.06 d8m Occ Bw 4.505494505 MHz T1 1 819.23227 MH2z 10.49 dBm Occ Bw 4.535464535 MH2
T2 1 823.75774 MHz 10.76 dBm T2 1 823.76773 MHz 8.43 dem
) I e ) TIInn

Date: 3APR.2018 04:22.52
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SPORTON LAB.

FCC RF Test Report Report No. :FG7D2711-02C

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Date: 3 APR 2018 04:25:14

rum - -
Ref Level 30.00 dém  Offset 10,60 db w RBW 300 khz Ref Level 30.00 cbm _ Offset 10.60 dB w RBW 300 khz
o At 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 15k Max (@ 17k Max
M1[1] 17.80 dBm| Mi[1] 16.73 dBm|
- 817.1420 MHz| - 618.4610 MHZ|
A A A o DEC B 8.951048951 MH_Z| T OccBw 8.991008991 MHz
NV e N A BV W r~~\ A NN
10d - 10 df i
\
{ /
od 1 0d \
1 74 \
/ \ / \
-10 -10 ‘ +
\
20d 20d [ \
S A AN | 2R~ A A~
a0 a0
-40 -40
50 -50
60 -60
GCF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 817.142 MHz 17.80 dém M1 1 818.461 MHz 16.73 dém
T1 1 814.5245 MHz 10.99 dBm Oce Bw 8.951048951 MHz T1 1 814.5045 MHz 10.84 dBm Occ Bw 8.991008991 MH2
T2 1 823.4755 MHz 10.58 dBm T2 1 823.4955 MHz 9.67 dbm
( JU J VD o8

J ainnn e

Date: 3APR 2018 04:25:25

LTE Band 26

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

Date: 3 APR 2018 04:27:47

Date: 3 APR 2018 04.27.57

rum -
Ref Level 30.00 dém _ Offset 10,60 db w RBW 300 khz Ref Level 30.00 Gbm__ Offset 10.60 dB w RBW 300 kHz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 15k Max (@ 19k Max
mi[1] 16.30 dBm| Mi[1] 15.98 dBm|
- R 822.4290 MHz| - g £18.3030 MHz
T | p X Occ Bw 13.426573427 MHZ] T1 b Occ Bw 13.486513487 MHZ|
PN AN A IAMA N A e e AL A S e
10d f 10 di it
| | ‘,
0d od |
/ / \
-10 [ iy / \\
{ /
A/ {
i3 A LoV |\ i o \
~20 dem- = 7 > 20 dem—1 . — A
O o
%0 30
-40 -40
50 -50
-0 -60
CF 821.5 MHz 1001 pts Span 30.0 MHz CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 822.420 MHz 16.30 dem M 818.383 MHz 15.98 dBm
T1 1 814.7567 MHz 11.46 dBm Oce Bw 13.426573427 MHz T1 1 814.7268 MHz 10.51 dBm Occ Bw 13.486513487 MHz
T2 1 828.1833 MHz 9.85 dém T2 1 828.2133 MHz 10.44 dém
( )| ] W e

J ainnn e
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D2711-02C

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Spectrum z k2
Ref Level 30.00 dém Offset 10.80 dB & RBW 30 kHz Ref Level 30.00 dém Offset 10.80 dB & RBW 100 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz Mode Auto FFT o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
Mi[1] 13.95 dBm| Mi[1] 16.01 dBm)|
20 814.50700 MHz| 20 815.29020 MHz|
it Occ Bw 1.090909091 MHz Iy Occ Bw 2.733266733 MH2|
10 df V. AN A SN 04 T eSS N A~
J
0 0 /
/ \ [
-10 / \ -10 /
4 N p T~ =
BVl e Ned /NN v Nt
-40 df -40 di
50 d -50 d!
-60 -60
CF 814.7 MHz 1001 Ets SEan 2.8 MHz CF 815.5 MHz 1001 pts SEan 6.0 MHZ
arker arker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value |___Y-value | Function | Function Result |
M1 1 814.507 MHz 13.95 dBm M1 1 815.2902 MHz 16.01 dém
T1 1 814.15455 MHz 7.79 d8m Occ Bw 1.090909091 MHz T1 1 814.14535 MHz 9.18 dBm Occ Bw 2.733266733 MHz
T2 1 815.24545 MHz 8.44 dBm T2 1 816.87862 MHz 9.23 dBm
~r g - ~r

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

o o
v v
Ref Level 30.00 dém _ Offset 10.60 b & RBW 30 kHz Ref Level 30.00 d8m _ Offset 10.60 d6 & RBW 100 kHz
o Att 30ds SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 0ds SWT 19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
mi[1] 15.63 dBm| Mi[1] 87 dBm)|
20 " 819.23780 MHz| 20 M1 510 MHz|
j)n,nw 1.093706294 MH2z r A Occ ﬂ\:}‘ 2.739260739 MH2|
10d e DAY — / P ) B e davaltn O
o / o /I \\
\ \
-10 -10
[ \ / \
/ \
20 di / -20 di
7 ~ ] N~
Y, vy v VAN o~ NV N A
S W -30d
-40 df -40 di
50 df 50 df
-60 -60
CF 810.0 MHz 1001 pts Span 2.8 MHz CF 810.0 MHz 1001 pts Span 6.0 MHz
arker Marker
Type | Ref | Tre | X-value | ¥-value [ Function | Function Result | Type | Ref | Tre | X-value |___Y¥-value | Function | Function Result |
M1 1 819.2378 MHz 15,63 dém M1 1 819.9351 MHz 15,87 dém
T1 1 818,45455 MHz 8.33 dBm Occ Bw 1.093706294 MHz T1 1 817.63337 MHz .94 d8m | Occ Bw 2.739260733 MHz
T2 1 819.54825 MHz 7.60 dBm T2 1 820.37263 MHz 7.10 dém
)i J [ )i (]
Da 4 51 Date: 14
Spectrum pectrum
Ref Level 30.00 dém  Offset 10.60 d& @ RBW 30 khz Ref Level 30.00 d8m  Offset 10.80 d6 @ RBW 100 kHz
o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30de SWT 19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
Mil1] 14.12 dBm| M1l 15.79 dBm|
— 823.02310 MHz o 822.08640 MHz|
N L Occ Bw 1.090909091 MH2 Occ Bw ” 2.709290709 MH2|
o~ P L e NP AN A T2
10 X 10 \
o o
/
10 [ 10
/ \ \
20 - = -20 4@ - A e
R e 2 SV e v ——
v i’
-30 -30
-40 -40
S0 S0
-60 d -60 di
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 623.0231 MHz 14.12 dém M1 1 622.0864 MHz 15,79 dém
T1 1 822.75175 MHz 7.51 dBm Occ Bw 1.090909091 MHz T1 1 821.14535 MHz 9.58 dBm | Occ Bw 2.709290709 MHz
T2 1 82384266 MHz 8.63 dBm T2 1 823.85465 MHz 3.58 dBm
—
~r y ~r

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D2711-02C

LTE Band 26

Lowest Channel / 5MHz / 64QAM

)
v
Ref Level 30.00 dém _ Offset 10.60 dB w RBW 100 khz
o At a0ds SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] 13.92 dbm|
o . < 614.80200 MHz|
T occ Bw 4.485514486 MH2|
i W Boonse ooz o s
[ 1
r' \
0d i
J \
-10 7 1
/ \
A R ~
A e "\
-40
50
60
CF 816.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
M1 1 814.802 MHz 13.92 dém
T1 1 814.26224 MHz 8.52 dBm Oce Bw 4.485514486 MH2
T2 1 818.74775 MHz 9,58 dBm
( )| ] o

Date: 3 APR 2018 03.14:45

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- pectrum 2
Ref Level 30.00 dBm Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 db « RBW 300 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.98 dBm| Mi[1] 16.13 dBm|
§17.86100 MHZ| " 815.7430 MHz
& Y Occ Bw 4.475524476 MHz| 20 Occ Bw 9.010989011 MHZ|
TIAIO e Nt Lin X pal . T2 N AN AN A ]
a P 3 v don \ YV RE 10 di = =
7 ! )
/ \ /
od 0d
1 T ]
| /
X -10 +
/ \
\ ~J \
RV RPN P VAN [ e -
-40 -40
50 -50
-60 di -60
CF 819.0 MHz 1001 pts SEBII 10.0 MHz CF 819.0 MHz 1001 E(s Sgan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 817.881 MHz 14,98 dém 1 815.743 MHz 16.13 dém
T1 Y 816.75225 MHz 8.59 dBm Occ Bw 4.475524476 MHz T1 1 814.4645 MHz 8.45 dém Occ Bw 9.010989011 MHz
T2 1 821.22777 MHz 5.95 dem T2 1 823.4755 MHz 5.84 dam
L JU J L )i J TN wa

Date: 3 APR 2018 03.16:01

Date: 3APR 2018 0318:33

Highest Channel /

5MHz / 64QAM

o
v
Ref Level 30.00 GBm  Offset 10,60 di w RBW 100 kHz
o Att 30d8  SWT 19 s @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
[@ 1Pk Max
mi[1] 14.69 dBm|
619.67200 MHz|
& occ Bw 4.495504496 MHZ]
o AN ptrn NS
\
0 t
\
-10 di
\
\
= A Vi e S
-40 di
50 di
60
CF 821.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result |
M 1 819.672 MHz 14.69 dBm
TL 1 819.23227 MHz 8.44 dBm Occ Bw 4.495504496 MHz
T2 1 823.72777 MHz 8.73 dem
L N J )

Date: 3APR.2018 0317:17
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s=amranas. FCC RF Test Report Report No. :FG7D2711-02C

Spectrum =
Ref Level 30.00 dém _ Offset 10,60 d& w RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
Mi1] 14.74 dBm)|
817.0640 MHz
20
3 Oce Bw 13.426573427 MHZ]
5 AN A ] An e m :
| \
od |
0d i '
10 T
/ |
1
20d
3 e v
i
-40
50 dém-
60
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
M1 1 817.064 MHz 14,74 dem
1 1 814.7867 MHz 9.52 dBm occ Bw 13.426573427 MHz
T2 1 826.2133 MHz 8.68 dBm
~— _—
GIRNNNNDD oo
Date: 3 APR.2018 03:19.49
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D2711-02C

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

oo
pectrum = pectrum v
Ref Level 30.00 d8m  Offset 10.80 d& Mode Sweep Ref Level 30.00 dém  Offset 10.80 d8 Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr (@ 1Rm AvgPwr
Limit theck Haks [ Limit ¢heck HABS |
20 dBm22 20 dBm20¢
10d £ 10d flw‘ ‘\
[ | ]
-10de { -10d /
1 Ir T
-20 d8 ‘ \x\ - -20 df /
-30 dBm //']l - -30 dBr
dl .
-40 dB -40 dB =
W PN \“
-50 d8 — ] -sod W Taaae M‘\‘""A\/\N.
e At \‘J‘ P e I L i e PR Lo LM L ) [
-60 dB -60 dB
CF 814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.05 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.20 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit | Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz -737.500 kHz | 100.000 kHz 813.95815 MHz -28.17 dém -49.22 dB | -15.17 dB [ -3.000 MHz -737.500 kHz | 100.000 kHz 822.50594 MHz -50.45 dBm | -71.65 dB -37.45d8 |
| -737.500kHz | -700.000 kHz | 30.000 kHz 813.99531 MHz | -31.86 dBm -52.91 d8 -10.86d8 || ||| -737.500 kHz _ -700.000 kHz 30.000 kHz 822,59531 MHz -57.72 dBm | -78.92 dB -36.72 dB
700.000 kHz | 737.500 kHz | 30.000 kHz 815.43281 MHz -58.00 dBm -79.05 dB -37.00d8 || ||~ 700.000 kHz 737.500 kHz | 30.000 kHz 824.00469 MHz 28.87 dBm 50.07 dB 7.87 d8 |
737.500 kHz 3.000 MHz |__100.000 kHz 815.59849 MHz -51.11 dBm -72.16 dB _-39-11 B | 737.500 kHz 3.000 MHz | 100.000 kHz 824.04185 MHz -23.44 dBm -44.64 dB -10.44 dB
I L] i ™)
L JL J JL J
ate APR.2018 37
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum ﬂg‘ Spectrum
Ref Level 30.00 dBm Offset 10.80 dB Mode Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ IRm AvgPwr (@ 1Rm AvgPwr
Limit Jheck HABS | Limit ¢heck HABS
20 dBR 22 20 o200
iode 10 dBy
AR A A FaA
ve s \ - {/'M ,\
-10 d8 ( \ -10 dBm:
-20 di ‘ | -20d | -
de 4 . 30 dB e P
-30 o w - /y,,. o
. P [% p %
-40 i e ~40 dem- T
v ra A v
0,46 n\,\\r‘un ;gﬁf U“»w
60d -60d
CF 814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz

Spectrum Emission Mask Standard: None

Spectrum Emission Mask Standard: None

Tx Power 19.91 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 20.10 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit Range Low Range Up | RBW |___Frequency | Power Abs Power Rel ALimit
-3.000 MHz -737.500 kHz | 100.000 kHz 13.95815 MHz -27.32 dBm -47.23dB | -14.32 dB | -3.000 MHz -737.500 kHz | 100.000 kHz 822,52334 MHz -22.87 dBm | -42.97 dB 4 |
| -737.500 kHz | -700.000 kHz 30.000 kHz 13.98594 MHz | -32.17 dBm | -52.08 dB_ -11.17.d8 || | -737.500 kHz -700.000 kHz 30.000 kHz 822,59531 MHz -26.95 dBm -47.05 dB
700.000 kHz 737.500 kHz | 30.000 kHz 15.40469 MHz -32.38 dBm -52.28 dB -11.38 dB | 700.000 kHz 737.500 kHz 30.000 kHz 82400469 MHz -27.66 dBm | -47.76 dB
737.500 kHz 3,000 MHz | 100.000 kHz 815.44185 MHz -28.02 dBm -47.93 dB -15.02 dB 737.500 kHz 3,000 MHz | 100.000 kHz 824.04185 MHz 22,59 dém -42.69 dB
-
L JL J L] JL J
ate 018 1145 01:14:19
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D2711-02C

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

3 oo
trum I o= Spectrum v
Ref Level 30.00 dém  Offset 10.80 d& Mode Sweep Ref Level 30.00 d8m  Offset 10.80 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr (@ 1Rm AvgPwr
Limit theck Haks [ Limit ¢heck HABS
20 B2l 20 B2
£ 10d ff A
\ /
\ -10 dl /
1 Ir T
I\ L
Al P
Y Ly -30 der S
i 1 b 49
v v 2 A
o /™ i 1w amn
T
S PP e \J“M'“W»\N\-.Mw e |t P N i e SO UV
-60 dB -60 db
CF 814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.49 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.63 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
RangeLow | Rangeup | RBW | _Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 813.95815 MHz -24.76 dBm -46.24d8 | -11.76d8 || || -3.000 MHz | -737.500 kHz | 100.000 kHz 822,49724 MHz -48.88dém | -7051d8 -35.88 dB |
| -737.500kHz | -700.000kHz |  30.000 kHz 813.99531 MHz | -28.06 dBm | -737.500 kHz | -700.000 kHz | 30.000 kHz 822,56719 MHz -55.74dBm | -77.37 dB -34.74.dB
700.000kHz | 737.500 kHz | 30.000 kHz 815.42344 MHz .74 dBm E . 700.000 kHz 737.500 kHz | 30.000 kHz 824.00469 MHz -24.54 dBm -46.17 dB -3.54.dB |
737.500 kHz 3.000 MHz | _100.000 kHz 815.58108 MHz -50.79 dBm -72.28 dB -37.79 dB 737.500 kHz 3,000 MHz | 100.000 kHz 824.04185 MHz -20.78 dBm -42.41 dB 7.78 dB
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CF 814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 19.54 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 19.63 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit Range Low Range Up | RBW |___Frequency | Power Abs Power Rel ALimit
-3.000 MHz | -737.500kHz | 100.000 kHz 13.95815 MHz -28.09 dém -47.63d8 | -15.09dB || || -3.000 MHz | -737.500 kHz | 100.000 kHz 822,52334 MHz -22.94dBm | -42.57 dB -9.94dB |
| -737.500 kHz | -700.000 kHz 30.000 kHz 13.99531 MHz | -32.69 dBm | 3 -11.69dB | -737.500 kHz -700.000 kHz 30.000 kHz 822,58594 MHz -28.00 dBm -47.62 dB -7.00 dB
700.000 kHz 737.500 kHz | 30.000 kHz 15.40469 MHz -33.74 dBm : .74dB 700.000 kHz 737.500 kHz 30.000 kHz 824,00469 MHz -28.27 dBm | -47.89 dB -7.27.dB |
737.500 kHz 3.000 MHz | _100.000 kHz 815.44185 MHz -28.13 dBm -47.67 dB -15.13 d8 737.500 kHz 3.000 MHz | 100.000 kHz 824.05055 MHz -23.15 dBm -42.78 dB -10.15 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D2711-02C

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

trum

Spectrum

Ref Level 30.00 d8m Offset 10.80 dB Mode Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Sweep
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CF 814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.41 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.37 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
RangeLow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 813.95815 MHz -24.83 dBm -46.24d8 | -11.83d8 || || -3.000 MHz | -737.500 kHz | 100.000 kHz 822,41022 MHz -50.87dBm | -72.24 dB -37.87 dB |
| -737.500kHz | -700.000kHz |  30.000 kHz 813.99531 MHz | -28.15 dBm | -737.500 kHz | -700.000 kHz | 30.000 kHz 822,58594 MHz -56.94dem | -78.31dB -35.94 di
700.000kHz | 737.500 kHz | 30.000 kHz 815.43281 MHz .86 dém 700.000 kHz 737.500 kHz | 30.000 kHz 824.00469 MHz -24.84 dém -46.21 d8 -3.84d |
737.500 kHz 3.000 MHz | 100.000 kHz 815.61589 MHz -50.97 dBm 737.500 kHz 3.000 MHz | 100.000 kHz 824.05055 MHz -20.69 dBm -42.06 dB 7.69 dB
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CF 814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.45 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 20.70 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit Range Low Range Up | RBW |___Frequency | Power Abs Power Rel ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 13.95815 MHz -26.51 dém -46.95d8 | -13.51d8 || || -3.000 MHz | -737.500 kHz | 100.000 kHz 822,53204 MHz -21.70dBm | -42.40 dB -8.70d8 |
| -737.500kHz | -700.000kHz | 30.000 kHz 13.99531 MHz | -3147dBm | -51.92dB -10.47 d | -737.500 kHz | -700.000 kHz | 30.000 kHz 822,59531 MHz -26.37 dBm -47.07 dB -5.37 dB
700.000 kHz 737.500 kHz | 30.000 kHz 15.40469 MHz -31.82 dBm -27 dB -82.d8 700.000 kHz 737.500 kHz 30.000 kHz 824,01406 MHz -26.98 dBm | -47.68 dB -5.98 dB |
737.500 kHz 3.000 MHz | _100.000 kHz 815.44185 MHz -26.49 dBm -46.94 dB -13.49 dB 737.500 kHz 3,000 MHz | 100.000 kHz 824.12017 MHz -22.13 dBm -42.83 dB -9.13 dB
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